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CHANGZHOU JLON COMPOSITE CO.,LTD
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TEST CERTIFICATE

Email-info@jloncomposite.com

%55 /Number : CH-WIZL-007 CHQR(8.2.4)03
% 1 Customer / F8 % Cartons /
7% i Product S-RMC30 # & Total Weight /
JH A& Specification | 30g/m**1000mm*500m 4 7= H ] Date of production | 2022.7.19
e i H <R D2 ol 8 A K 25 R (CFIME) SRV
Test Item Unit Standard Test Result Result
LA TR AR
LB G G/ 3043 29.8 4% PASS
Area Weight
1R /N R =y
TR % 1842 19.43 £ H PASS
Binder Content
A K
AKE % <0.5 0.07 £k PASS
Water Content
=5
T mm / 0.55 &% PASS
Thickness
N I7i) 7 fif i
TR N/ 50 mm >220 312 &% PASS
Tensile Strength MD
A ] oy e 52
. - N/ 50 mm >90 145 4K PASS
Tensile Strength CD
et gy
\;:?fh mm 100043 1000 &1 PASS
IR A
S Q/320412 CXB003---2014
According to Criterion
HiiE!
o A1 PASS
Color
K % 1 LR 20°C | AR 65%
Test condition Ambient temperature Relative humidity
I 4518 The result

il N\ Inspector | %¥»¥> Liu Shasha

H#% N\ Checker | ## Caoxia HIH Date A \;02 17.21
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